



ASIA TEXTILE INSPECTIONS LIMITED

Suite 1601-2 Kowloon Plaza,
 485-Castle Peak Road, Kowloon,
 HONG KONG
 Tel: +852-2724-4786
 Fax: +852-2721-5786
info@asiatextileinspections.com
www.asiatextileinspections.com

Date:

Report Number:

Page 1 of 5

FABRIC INSPECTION REPORT

Buyer:	PO #
Agent:	L/C #
Supplier:	
Manufacturer:	
Product Description: Fabric, 30 X 30 76 X 68, 118" width	
Style/Code: 30 X 30 76 X 68, 118"	Order Qty: 35,000 Meters
Style/Code:	Declared Qty: 35,000 Meters Status: 100% Packed.
Style/Code:	Declared Qty: Status
Inspection Type Performed: FRI	Inspection Date:
Inspection Location:	

INSPECTION CONCLUSION (In comparison to principal's instruction & reference sample, as available)

	Conform	Not Conform	
Quantities submitted for inspection:	<input checked="" type="checkbox"/>	<input type="checkbox"/>	As per Purchase order.
Style, material, color:	<input checked="" type="checkbox"/>	<input type="checkbox"/>	
Workmanship appearance/functioning:	<input checked="" type="checkbox"/>	<input type="checkbox"/>	As per instructions o buyer
Packing:	<input checked="" type="checkbox"/>	<input type="checkbox"/>	
Marking/label:	<input type="checkbox"/>	<input type="checkbox"/>	No shipping marks at Bales.
Measurements/field tests:	<input type="checkbox"/>	<input checked="" type="checkbox"/>	Width, Length & Construction.

General observation: No Shipping marks were found on bales. Only bale # was marked on bales.

Reservation: _____

OVERALL INSPECTION CONCLUSION: **CONFORM** **NOT CONFORM (Width, Length)**

Follow up action: (as applicable)

() Inspection certified will be issued after client's confirmation/ approval for reservations.

() Additional services: () Loading supervision () Stuffing supervision () Testing () others _____

Samples drawn by:

For Lab testing: _____ For record: _____ For Client: _____ Sealed at factory: _____

Or reason for not taking samples: _____

INSPECTION METHOD APPLIED:

Standard: American 4 point system.

Sample size inspected: 5218 Meters

Sample Selection formula: As per Buyer's instructions (Select 10 bales per container) No. Of Bales Selected: 10 Bales.

Samples selected from package numbers: 1090, 1096, 957, 979, 986, 1074, 1084, 1103, 1108 & 1102.



ASIA TEXTILE INSPECTIONS LIMITED

Suite 1601-2 Kowloon Plaza,
485-Castle Peak Road, Kowloon,
HONG KONG
Tel: +852-2724-4786
Fax: +852-2721-5786
info@asiatextileinspections.com
www.asiatextileinspections.com

Date:

Report Number:

Page 2 of 5

1. PRODUCT CONFORMITY:

1.1 Style Conformity: yes no [] no reference sample / specification available

1.2 Material Conformity: yes no [] no reference sample / specification available

1.3 Color Conformity: yes no [] no reference sample / specification available

Reference sample provided

From principal from manufacturer

From supplier not available (explanation if necessary)

1.4 Construction: 30X 30 76 X 68 (Found end 76 and pics 67-69.) (Spec. : "76 X 68")

1.5 Fabric Width(Edge to edge) : 117.5" to 118.7" (Spec. : "118 Inches")

1.6 Selvedge Width : 11MM to 13MM on each side. (Spec. : "Nil")

1.7 Quantity Breakdown	<u>Design No.</u>	<u>Color</u>	<u>Bales</u>	<u>Quantity (Yards/ Meters)</u>
	<u>30X 30 76 X 68</u>	<u>Natural</u>	<u>82</u>	<u>35,000 Meters</u>

1.8 (Piece Length Check: Found correct on **35 pieces out of 40** pieces selected at random for inspection.

1.9a Roll Length Check: Found correct on **6 bales out of 10** bales selected at random for inspection.

1.9b Piece Length Ratio : **Standard: 37 M – 79 M 20% & 80 M – Up 80%**
Found 9.79 % 37 M – 79 M & 90.21 % 79 M – Up (In selected bales & inspected pieces)

2. WORKMANSHIP APPEARANCE/ FUNCTION INSPECTION FINDINGS :

Sample Size: 5218 Meters

Rolls / Pieces inspected: 10 Bales (20 pieces)

Total Majors Points: N/A Major N/A Minor (For 10 Defects System)

Total Penalty Points: 635 Points

Average Penalty Pts/100 MTRS: 12.16 Points/ 100 MTRS (4.05 points/ 100 M2)

First Grade rolls/pcs/bale: 10 Bales (40 Pieces)

Second Grade rolls/pcs/bales: NIL Rolls / Bales (NIL Pieces)

RESULTS BY INSPECTED ROLLS / BALES



ASIA TEXTILE INSPECTIONS LIMITED

Suite 1601-2 Kowloon Plaza,
485-Castle Peak Road, Kowloon,
HONG KONG
Tel: +852-2724-4786
Fax: +852-2721-5786
info@asiatextileinspections.com
www.asiatextileinspections.com

Date:

Report Number:

Page 3 of 5

BALE NO	DESIGN	Color	Length		Fabric Width	Penalty Points	Penalty Pts. Per 100 M	Grade	Discrepancies
			Ticket /	Actual					
1090	30X30 76X 68	Natural	557 M	554M	118"-118.5"	62	3.71		Found 3M short
1096	30X30 76X 68	Natural	509.2 5M	509.2 5M	118"- 118.5"	60	3.93		
957	30X30 76X 68	Natural	524.5 M	524.5 M	117.5"-118.5"	72	4.57		
979	30X30 76X 68	Natural	520.2 5M	518.5 M	117"-118"	64	4.10		Found 2M short
986	30X30 76X 68	Natural	511.2 5M	511.2 5M	118"- 118.5"	64	4.17		
1074	30X30 76X 68	Natural	519.2 5M	519.2 5M	118"-118.7"	57	3.66		
1084	30X30 76X 68	Natural	510M	510M	118"- 118.5"	54	3.53		
1103	30X30 76X 68	Natural	507M	502M	118"- 118.5"	82	5.39		Found 5M short
1108	30X30 76X 68	Natural	560M	558M	118"- 118.5"	76	4.52		Found 2M short
1102	30X30 76X 68	Natural	499.5	499.5 M	118"- 118.5"	44	2.93		

Result by defect Category

Defect Description	4	3	2	1	Total Points
Starting mark	40	--	--	--	160
Stain	23	30	50	42	324
Contamination(Foreign fiber)	22	1	4	9	108
Mending	1	--	2	3	11
Broken weft(Pic)	--	--	--	1	1
Double Weft(pic)	2	1	1	--	13
Slub	--	--	--	2	2
Hole	3	--	--	--	12
Broken Warp(End)	1	--	--	--	4
Total	92	32	57	57	635

4. PACKING:

Each piece is folded in length wise and than into width wise. Such 3-6 pieces are wrapped with polythene sheet than packed in jute sheet with metal stripes and 4 wooden pieces. jute sheet closed with plastic cord.

- 4.1. Individual packing Conformity: yes no _____ ()
- 4.2. Inner packing conformity: yes no _____ ()
- 4.3. Export packing conformity: yes no _____ ()



ASIA TEXTILE INSPECTIONS LIMITED

Suite 1601-2 Kowloon Plaza, 485-Castle Peak Road, Kowloon, HONG KONG
Tel: +852-2724-4786
Fax: +852-2721-5786
info@asiatextileinspections.com
www.asiatextileinspections.com

Date:

Report Number:

Page 4 of 5

5. MARKING / LABEL:

Actual shipping Marks (if shipping marks not provided in advance)

No shipping marks were there at bales, Only bale # was marked on Bales.

- 5.1. Bar code conformity [] yes [x] no
5.2. Shipping mark conformity: [] yes [x] no No shipping marks available
5.3. Other marks: [] yes [x] no
5.3.1 Side mark conformity: [] yes [x] no
5.3.2 Main label: [] yes [x] no
5.3.3 Care label: [] yes [x] no
5.3.4 Composition label: [] yes [x] no
5.3.5 Size label [] yes [x] no
5.3.6 Country origin label: [] yes [x] no
5.3.7 Hangtag: [] yes [x] no
5.3.8 Polybag printing/ label: [] yes [x] no
5.3.9 Inner box printing / label: [] yes [x] no
5.3.10 Other Label [x] yes [] no A sticker pasted on piece with "piece #, piece length"

6.0 INFORMATIVE OBSERVATIONS:

Inspection Environment:

- Lighting: [] Daylight [x] Room lighting [x] Sufficient [] Insufficient [] Other :
Inspection place: [x] Factory workshop: [] Warehouse [] Others :
Inspection done on: [x] Table [] Top of cartons [] Others :
Cleanliness: [x] Clean [] Dirty [] Others :
Weather condition: [] Rainy [x] Dry [] Others :

7. LOADING SUPERVISION:

[] Performed on [] Schedule for [x] Not required

ATI Seal no.:



ASIA TEXTILE INSPECTIONS LIMITED

Suite 1601-2 Kowloon Plaza,
485-Castle Peak Road, Kowloon,
HONG KONG
Tel: +852-2724-4786
Fax: +852-2721-5786
info@asiatextileinspections.com
www.asiatextileinspections.com

Date:

Report Number:

Page 5 of 5

8. ATTACHMENTS: Photo report.
